8 7 6 5 4 3 2 1

NOTES: 1) THIS DWG. REPRESENTS A SUB-GROUP OF COMPONENTS WITHIN THE NG9 FOUNDATION BILL OF MATERIAL AND DOES NOT REV. | ECNNO. | ZONE DESCRIPTION DATE | APPROVED
NECESSARILY REPRESENT THE ACTUAL ASSEMBLY PROCEDURE. THIS DWG DOES PROVIDE TECHNICAL INFORMATION S RELEASED FOR PRODUCTION s | Rk
REGARDING COMPONENT LOCATION AND FASTENER APPLICATION. o CABIE GUIDE BAND BRACKET REDESGNED TO B0 | s pggrs | oac

2) CLEAN ALL MATING SURFACES AND TAPPED HOLES FROM ANY OIL OR DEBRIS. ON TOP OF FRAME

3) INSTALL BRAKE CYLINDER BUSHINGS AND CYLINDERS BETWEEN ITEM 2 AND 3 BEFORE
FINAL TORQUING OF ITEM 21 AND PAINTING OF THIS SUB-ASSEMBLY. APPLY BLUE THREADLOCKER. ITEM 27 TO SCREW THREADS.
4) CAP ALL OPEN THREADED HOLES PRIOR TO PAINTING. I WHEN ATTACHING CABLE GUIDE BAND TO GIMBAL SHAFT FLANGE.
5) PRIOR TO TIGHTENING BOLTS TO SECURE ITEM 4, CHECK DISTANCE BETWEEN 10-32 TAPPED DURING FINAL ASSEMBLY. REMOVE HARDWARE AND
HOLES ACROSS TOP OF ITEM 4 AND ITEM 2. THIS DISTANCE MUST BE HELD TO ENSURE PROPER APPLY ANTLSEIZE TG BOLT THREADS.

FIT OF TOP COVERS.
6) WHEN USING #243 THREADLOCKER, REFER TO WORK INSTRUCTION WI-085 FOR PROPER APPLICATION. APPLY SEALANT, TEM 13 UNDER%@&YJVEAESER,EL@NPOB%QFFT'E(*B%

APPLY SEALANT, ITEM 13 UNDER FLAT WASHER.

APPLY BLUE THREADLOCKER, ITEM 27 TO SCREW THREADS.
TORQUE EQUALLY TO 72 IN/LBS.

4 PLCS. (SEE NOTE ¢)

33/16"

BEFORE TIGHTENING FRONT BOLTS, TEST FIT FRONT
PANEL #10850
- - __EEL _ - SEE BILL OF MATERIAL DWG. #10848 FOR REFERENCE.

° WAV AV AN @
Q

Q

32.09
CHECK DISTANCE

SEE NOTE 4

| SECTION A-A ' ;
- R SCALE 1:2

APPLY RED THREADLOCKER, ITEM 26
6 PLCS.

'i

-
13/16"—= = > ‘l‘l‘l = o
B I

1 s . h @/ >
;" N2 7 ) B e e R M i Gl I .
Q=== Ql===t=0="v - H ] 1 SEE SHEET 2 FOR CLICKBOND LOCATION REFERENCE ® R
3 I I - )
ﬁf—H 211/16" 24,22 .
h 0
4 | | J INSTALLATION HARDWARE g
= M AND ISOLATION GASKETS ? ‘
~—+ ARE TO BE PACKAGED AND '
" — SHIPPED WITH COMPLETED GYRO. '
e e SHOWN HERE FOR BOM REFERENCE ONLY. @ ’
l_ — I — ' — N — — 6 y
|
I FOR MOTOR GROUND CABLE I I @ @@ ¥ APPLY SEALANT, ITEM 13 UNDER FLAT WASHERS
I SECTION D-D AND ENCLOSURE GROUND WIRE il il 1 APPLY BLUE THREADLOCKER, ITEM 27 TO BOLT THREADS.
. @ H TORQUE ALL BOLTS EQUALLY TO 79 FT/LBS.
! _ @ @ ! (SEE NOTE 3 AND 6)
e S
N _T - - -
T ! N e ——— DETAIL B
L ! e ———W| SCALE1:2.5 27 70054 THREAD LOCKER, LOCTITE #243 BLUE AR | NOTE 6
2T B ——-% R ) 26 70031 THREAD LOCKER, LOCTITE #277 RED AR
i S - S A= === 25 60256 HEX HEAD CAP SCREW, M6-1.0 X 16mm LG 316SS 4
| 24 60253 FLAT WASHER M14 ZINC PLTD STL. 16
— 413/16" |~—51/2"—— 23 60252 WASHER, FLAT M12 DIN125 8.8 ZINC PLTD STL 12
2X ox 22 60251 HHCS M14-2.0 X 80mm LG. ALLOY STL ALLOY STL 16
21 60250 HHCS M12-1.5 X 60mm LG. ALLOY STL 12
FOR MOTOR POWER CABLE C @@ 20 60223 FLAT WASHER M6 SCREW SIZE 316 SS 8
AND ENCLOSURE GROUND WIRE APPLY SEALANT, ITEM 13 UNDER FLAT WASHERS. “ 19 60222 HHCS Mé6-1.0 X 35mm LG FULL THREAD 316 SS 4
APPLY BLUE THREADLOCKER, ITEM 27 TO SCREW THREADS 18 60177 SCREW, PHILLIPS HD PAN 8-32 X 0.63 18-8 SS 4
: _ - TORQUE EQUALLYTO 72 IN/LBS. : > _ R 17 60164 NYLOCK HEX NUT, #6-32 18-8SS 8
- ) (SEE NOTE 6| ﬁ o o ° ° I 16 60163 SCREW, PHILLIPS HD PAN 6-32 X 0.25 18-8 S 6
/.// N O I | I 15 60161 NUT, NYLOCK HEX 8-32 18-8 S 4
\ @/// | ! 14 60087 SCREW, PHILLIPS HD PAN 8-32 X 0.38 18-8 SS 4
AN 2 ik il ok 13 40250 SILI-THANE 803 MARINE SEALANT AR
/ y ] | i 12 40208 CABLE TIE MOUNT, PLASTIC, #8 SCREW PLASTIC 20
/ Il ! I 1 30016 LARGE CLICK BOND WIRE TIE ANCHOR COMPOSITE 6
3 | lroyezor! | ! 10 30015 SMALL CLICK BOND WIRE TIE ANCHOR COMPOSITE 9
b Hi fy 9 10860 SEAKEEPER 9 FRAME ISOLATION GASKET GAROLITE G10 4
—1IK__SCil| —| 8 10830 | SEAKEEPER 9 NON-BRAKE SIDE GIMBAL GUIDE BAND BRACKET | 5052 ALUM SHT 1
=} | l =Nl 7 10829 SEAKEEPER 9 BRAKE SIDE CABLE GUIDE BAND BRACKET 5052 ALUM SHT. 1
; ' ‘ : ! 6 10828 SEAKEEPER 9 CABLE GUIDE BAND 301 S.S. 2
: , . 5 10827 SEAKEEPER 9 CYLINDER BRACE CROSSBAR ALUMINUM BAR 1
" 4 10826 SEAKEEPER 9 OUTBOARD BRACE, FINISH MACHINED A356 CAST ALUM. | 1
‘, T E Nla V't 8 3 10811 SEAKEEPER 9 INBOARD CYLINDER BRACE, MACHINED 10810 1
i . j s o s o ® o @ 2 10809 | SEAKEEPER 9 OUTBOARD CYLINDER BRACE, FINISH MACHINED | A356 CAST ALUM. | 1
= p 1 10803 SEAKEEPER 9 MACHINED FRAME ASSEMBLY 1
b=y ITEM NO.| PART NO. DESCRIPTION MATERIAL QTY. | NOTE
PROPRIETARY AND CONFIDENTIAL z @
THE INFORMATION CONTAINED IN THIS s s EAKE E pER
A C —— DSF{?,YYQE'EP'SFJ m%%%%@%%? F Seakeeper Inc. 44425 Pecan Court, Suite 151 California, MD 20619
( 7 REPRODUCTION IN PART OR AS A WHOLE [NAME:
WEIGHT - LBS : WITHOUT THE WRITTEN PERMISSION OF
SECTION C-C 6 166.5 SEAKEEPER IS PROMIBITED. SEAKEEPER 9 FOUNDATION SUB-
MATERIAL: DRAWN: DATE: SYSTEM, SERVICE REFERENCE
- _ SAC | 24APL13
35.38 . ENG APPR: DATE: DWG NUMBER REV. NOJ SHEET NO.
PRODAP§R§K DA]TEMAR]4 10802-SP 2 1 OF 1

8 7 ) 5 4 3 2 1



	Sheet1
	Drawing View5
	Drawing View6
	Drawing View8
	Section View A-A
	Detail View B (1 : 2.5)
	Section View C-C
	Section View D-D

	Sheet2



